3. Process configurations

Biological phosphorus removal is carried out in a numerous of activated sludge systems.
Biofilm processes are at present studied in pilot scale investigations, but are not yet developed
in full-scale applications. However, it is likely that biofilm systems also will be developed in full
scale applications in the near future. This paper focuses on the activated sludge systems and
only briefly comments on the development of biofilm systems.

Increased understanding of the mechanisms involved in bio-P removal has since the start in the
sixties led to a fast development of process configurations. Concurrently commercial interests
concerning patenting of the processes have led to a numerous of different trademark names
[...]
vid middagstid, medan analysen efter slutsedimenteringen ar fran dygnsprov, dvs
det kan inte uteslutas att figur 7 ocksa illustrerar en nagot sémre bio-P-funktion
nattetid.

Fosforsldpp i anaerobzonen

Som ett méatt pd bio-P-funktionen har fosfatfosforhalten matts pa filtrerade prover
fran anaerobzonen. Detta motsvarar dock inte det verkliga fosforsldppet, eftersom

181




ingen hénsyn tas till recirkulationsstrémmar. I figur 8 visas PO,-Pg,, i anaerob-
zonen, beréknat som 15-dygns medelvérden for att illustrera trender.

55 POsPr (mg/) U%Pmﬂdngs
| 145
204 S

PO,-Pg, [ 3.5
15 . r . i _ L 3

Figur 8. PO Pp, i anaerobzonen och utgaende P, p,frdn slutsedimenteringen i
bio-P-linjerna

Det finns i figur 8 en tydlig arstidsvariation i PO4-Pg,, sdlunda att halten minskar
kraftigt under nederbordsrika vintrar (jamfor figur 9). Dessutom minskar halten i
anslutning till industrisemestrarna i juli-augusti.

Fléde (m/d
30000 1 0de (m/d)
25000
20000
15000 M},

K

10000

5000

0|
N
3 3
5
g g

Figur 9. Flode i bio-P-linjer

Vanligen medfor en 6kad PO,4-Pg-halt i anaerobzonen en lagre utgdende Py, g,
fran slutsedimenteringen. Resultaten i samband med nederbérdsrika vintrar och

182



industrisemestrar &r mera svartolkade mot bakgrund av den géngse uppfattningen
om mekanismerna bakom bio-P-funktionen. Fosfathalten i anaerobzonen bér inte
anvindas som en direkt driftparameter, eftersom enstaka laga véarden inte behdver
péverka reningsresultatet. Daremot kan fosfathalten i anaerobzonen anvidndas som

en larmparameter. Langre perioder med ldgre vdrden indikerar en férsdmrad bio-
P-funktion.

Kompletterande efterfillning

Vid enstaka tillféllen har bio-P-processen tappat funktionen. Det mest markanta
tillfillet av dessa intrdffade under sommaren 1995, se figur 10. Troligen beror pro-

blemen pé att under industrisemestern forandras kvoten COD,/P,,, i inkommande
vatten.

4 _Ptr_a_t,ﬁlt (mg/l) P(-)_at_'__lf’ﬁn (mg/1) 20
3.5 I T A e o 178
4~Fan 1
3 TPopitur T NS0 Ses o . >%4naerobzonenA 12
2.5 | sed. . ————mf Y\ ) 125

— e
jzssbﬂbﬁ =11] jol QEE
T r Dy 8 7 § 2 2 2 2 %9
[ I I . |
— 00 W OO O N
S a4 a 3 =7 XX L 33 A NQ S A

Figur 10. PO Pp, i anaerobzonen och uigdende Py, ut fran slutsedimen-
teringen under sommaren 1995

For att inte f4 samma problem sommaren 1996 infoérdes dosering av jiarnklorid till
inloppskanalen till slutsedimenteringen. Dosering startades den 18/7 i samband
med att utgdende fosforhalt borjade dka. Dosen sattes inledningsvis till 40 ml/m’
motsvarande 7,8 g Fe/m’. Den 13/8 sinktes dosen till 20 ml/m’ for att den 16/8
stoppas helt. Resultaten frdn 1996 visas i figur 11.

183



4 Pyt e (mg/l) PO,-Pg;, (mg/l) 20

= 5 B S W o o o oo o B oe
o m 22 3 209 2 2 S5 3
~ = — o0 I T | i - r.xl) Vl_) (':l d\ \LEJ r'I1
S A d 0% Q353 S aa s

Figur 11. POsPy, i anaerobzonen och utgaende Py, gy, ut fran slutsedimen-
teringen samt kemikaliedosering till slutsedimenteringen under sommaren 1996.

Som framgar av figur 11 kunde utgéende halt filtrerad totalfosfor héllas nere
under sommaren 1996. Nér dosering upphérde fungerade Bio-P-processen s att
utgdende fosforhalt var lag.

Diskussion och slutsatser

Bio-P-processen har visat sig relativt stabil. Funktionen kan tappas mera
langvarigt under nederbérdsrika vintrar samt i anslutning till industrisemestrar,
mdjligen beroende pa kort anaerob kontakttid speciellt med hénsyn till att i en
UCT-process &r slamhalten i anaerobzonen lag. Vid sadana tillfillen har
efterféllning med jérnklorid tillimpats utan att bio-P-funktionen efter avslutad
dosering har tappats.

Avgorande faktorer for funktionen &r tillrdcklig tillgdng pd VFA och en
COD,, /Py -kvot storre én cirka 40 i inkommande vatten till anaerobzonen. Fosfat-
halten i anaerobzonen kan anvéndas som en larmparameter for funktionen. Léngre
perioder med légre virden indikerar forsdmrad funktion. Sambandet mellan fos-
forsldpp i anaerobzonen och utgdende totalfosforhalt under nederbordsrika vintrar
och industrisemestrar dr periodvis svartolkat mot bakgrund av den géngse upp-
fattningen om mekanismerna bakom bio-P-funktionen.Som kortsiktiga
funktionsparametrar kan anvéndas totalfosforhalten efter den luftade zonen samt
totalfosfor efter slutsedimenteringen. Kortvarig funktionsférsamring har hanterats
genom polering med jérnklorid pa filter.

184



Referenser

1. Boll, R. (1988). Beitrag zur erhdhten biologischen Phosphorelimination beim
Belebtschlammuverfahren. Veroff. des Instituts fiir Siedlungswasserwirtschaft
der TU Braunschweig, Heft 46.

2. Christensson, M., Jénsson, K., Lee, N., Lie, E., Johansson, P., Welander, T.,
och @stgaard, K. (1995). Utvirdering av biologisk fosforavskiljning vid
Oresundsverket i Helsingborg - Processtekniska och mikrobiologiska
aspekter.VA-FORSK, Rapport nr. 1995-04.

3. Jonsson, L-E. (1995). Analys av VFA - En enkel titrermetod. Vatten 51(4),
300-303

185



Start-up and running in of the two
wastewater treatment plants of the
Lynettefaellesskabet in Copenhagen

by

Carsten Thirsing, Lynettefallesskabet 1/S, Refshalevej 250, DK-1432
Copenhagen K, Denmark

Introduction

The Lynettefellesskabet I/S owns and operates two wastewater treatment
plants, the Lynetten and Damhusden WWTPs. The partners in the Lynet-
tefzllesskabet are 8 municipalities situated in the Greater Copenhagen Area.
The catchment area of the Lynettefellesskabet stretches over 123 km? with a
population in 1992/93 of 721,000.

In 1987, the Danish Parliament adopted the Danish Action Plan on the Aquatic
Environment. According to this act, the annual average values of organic
matter, nitrogen and phosphorus in the wastewater discharged from municipal
wastewater treatment plants must not exceed the following limit values: BOD
15 mg/1, total nitrogen 8 mg/1 and total phosphorus 1.5 mg/l.

In 1988, the preparation and planning of the extension of the wastewater
treatment plants of the Lynettefllesskabet were initiated. In 1990, it was
decided that both treatment plants were to be upgraded to nutrient removal.

The civil engineering works were commenced in 1992 after a period of
preliminary investigation of 4 years. Pilot tests with different plant
configurations were conducted at both the Lynetten and Damhusden wastewater
treatment plants, and simulation of the start-up of the full-scale plants was
carried out. Furthermore, a number of design variables were determined.

Owing to the fact that the two plants were already existing, it was important in
the planning of the extension that all the existing plant structures be reused if

186



possible. In addition, both plants had to be operational and meet the existing
effluent standards laid down by the authorities, during the extension period.

The upgrade of the wastewater treatment plants to nutrient removal will be

completed in mid-1997. The budget for the extension/upgrade of the Dam-
huséen and Lynetten wastewater treatment plants amounts to DKK 1.8 bn.

Running in of the Damhusien WWTP

As the running in of the Damhusden WWTP is almost completed, it has been
chosen to focus primarily on the running in of this plant in the present article.

The treatment process chosen for nutrient removal is biological nitrogen
removal according to the alternating mode of operation combined with
biological phosphorus removal (BIO-DENIPHO) supplemented with chemical
phosphorus removal with iron salts (simultaneous precipitation).

Plant data

Table 1 below shows the key plant data for the Damhusien WWTP.

Plant data Damhusden

Catchment area 47 km?
Design basis PE 350,000
Qmax. plant 23,000 m*/h
Qmax. biology 10,000 m3/h
Biological phosphorus tanks 8,300 m3?
Aeration tanks 71,000 m?3
Final settling tanks 27,000 m3
Digesters 7,600 m3
Primary sludge production 15t TS/
Biological sludge production 12 t TS/d

Table 1: Selected plant data for the Damhusden WWTP

Table 2 below indicates load data for the Damhusden WWTP in the period
from 10 May 1996 to 15 December 1996.

187



Load data for the Damhusien WWTP

Parameter | Influx to plant Influx to biology

Flow 55,000 m3/d - 55,000 m3/d -

SS 350 mg/1 19.3 t/d 150 mg/1 8.3 t/d

COoD 700 mg/1 38,5 t/d 400 mg/l 22.0t/d

BOD 225 mg/l 12.4 t/d 150 mg/l 8.3 t/d

NH,-N 28 mg/l 1.6 t/d 27 mg/l 1.5 t/d

Total N 49 mg/l 2.7td 40 mg/l 2.2t/d

Total P 9.3 mg/l 0.5t/d 7.6 mg/l 0.4 t/d

Ortho-P - - 6.3 mg/l 0.35 t/d

COD/N - . 10 -

COD/P - - 53 -
Table 2: Load data for the Damhusden WWTP

In the two following sections, a brief introduction to the plant configuration is
given.

Configuration of the water treatment part

The wastewater admitted is subjected to physical treatment before it is
introduced into the new biological tanks. The physical treatment of the
wastewater takes place in a conventional physical treatment plant consisting of
a screen structure, an aerated grit and grease chamber and primary settling
tanks.

The new biological part of the Damhusaen WWTP consists of four parallel
lines corresponding to four parallel plants. Each line comprises separate
biological phosphorus tanks, a set of aeration tanks and associated final settling
tanks.

Upstream of the biological phosphorus tanks, an anoxic selector tank is
installed in which approx. 10% of the wastewater is mixed with the return
sludge from the final settling tanks. If the return sludge flow contains nitrate,
this nitrate is denitrified in the tank. The presence of nitrate in the return
sludge may upset the release of phosphorus in the biological phosphorus tanks
and reduce the biological phosphorus removal capacity.

188



Atmospheric air is supplied to the aeration tanks by means of 4 surface
aerators in each tank. When the aerators are not in operation the activated
sludge is kept in suspension by means of propeller mixers. The return sludge
from the final settling tank is returned to the biological phosphorus tanks on
the line in question. As the biological sludge from the four lines is not mixed,
there are good possibilities of carrying out optimisation and special tests on a
line. Each line is designed for a capacity of 62,500 PE.

Configuration of the sludge treatment part

The primary sludge withdrawn is digested in digesters and the gas produced is
used to produce power and heat. The digested primary sludge is dewatered by
means of centrifuges while the biological sludge is first dewatered in
predewatering units and then with the digested sludge in centrifuges.

The dewatered digested primary sludge and the biological sludge are
transported to the Lynetten wastewater treatment plant where the sludges are
dried and incinerated in a sludge incineration facility.

Both the water and sludge treatment installations are monitored and controlled
by means of a modern SCADA system.

External environment

The Damhusien WWTP is situated in a densely populated area. The closest
neighbours are at a distance of approx. 300 m from the plant. Owing to the
location of the plant, much has been done in connection with the extension of
the plant to reduce and eliminate any odour sources. Investigations of potential
sources of odour showed that the largest single point sources causing odour
nuisances were the screen structure and the grit chamber. Therefore, the grit
and grease chamber has been covered, and the exhaust air from the cover is
treated in a bioscrubber together with the exhaust air from the screen structure.
The treatment of the exhaust air is performed in an activated sludge unit
followed by an activated carbon filter. The bioscrubber is designed for
treatment of 6000 m3/h. After the bioscrubber was put into service, no odour
problems from the screen structure or the grit and grease chamber have been
recorded.

189



Floc formation and sludge build-up

The plant was put into operation on 10 May 1996. During the start-up period,
the plant was operated with constant aeration corresponding to 100%
nitrification. After approx. two weeks of operation, there were appreciable
sludge flocs in the aeration tank and the SS effluent concentration was below
15 mg/1. This means that sludge flocs could be retained in the plant without
problems.

The SS content in the aeration tank increased by approx. 0.5 g SS/I* per week.
To avoid foam problems, anti-foaming agents were dosed to the aeration tanks
during the last 14 days of May 1996.

SsS mgll SVimlig
6000 300-@— SS
’f —A— SVI
00 {4 (Y - 250
L1
) . @ -1R-- e - - 200
q |’ '.r‘
F 3 v
3000 - J- - W ) R S| A ¥\ I 1 150
¥ o I i
2000 b -mmmana- Pl e AN A al 100
: ¥r ol ! g ‘l, ‘ 'l'
1000 | - -4 SFEE A WA ] 50
r
0 1 ! ! 1 1 I ! 0
1-05 1-06 1-07 1-08 1-09 1-10 1-11 1-12 1-01
Date
Figure 1: Suspended solids and sludge volume index in line B

In the running-in period, there have been no appreciable problems with light
sludge, neither in the aeration tanks nor in the final settling tanks. After
approx. 60 days of operation the SVI in the aeration tank was stable at a level
of about 75 mg/l, which means that the settling properties of the biological
sludge are very good. Once a week, the sludge from the four lines has been
microscoped and the filament index has generally been between 1 and 2, and
only few filamentous bacteria have been detected.

The alternating mode of operation
Figure 2 below shows the principle of the BIO-DENIPHO process based on

the alternating mode of operation. The nitrogen removal is performed in two
tanks in which alternately aerobic (N) and anoxic (DN) conditions exist.

190



In phase A the wastewater is admitted to the anoxic phase. Owing to the
readily degradable organic matter in the wastewater, the nitrogen is denitrified
and the nitrate is converted to free gaseous nitrogen. Simultaneously, ammonia
from the wastewater admitted accumulates in the tank. Nitrification takes place
in the tank with aerobic conditions, in which process ammonia is converted to
nitrate which accumulates in the tank. The water is discharged from the
aerobic reactor where the ammonia and nitrate concentrations are low. In
phase B aerobic conditions exist in both tanks. In this intermediate phase, the
ammonia content in the tank which was anoxic in phase A is reduced so as to
allow discharge from this tank. Phases C and D are mirror images of phases A
and B. Once the cycle A-D has been completed, a new cycle starts using the
same sequence. Biological phosphorus removal is accomplished as follows:
Phosphorus is released in the anaerobic tank (P) and simultaneously readily
degradable organic matter is taken up by phosphorus-accumulating bacteria.
The released phosphorus is incorporated into the biological sludge in the
downstream aerobic/anoxic tanks and the sludge rich in phosphorus is removed
as excess sludge from the secondary tanks. The biological phosphorus removal
may be supplemented with chemical precipitation with iron salts in the aeration
tank and/or inlet to the secondary tanks.

Phase A Phase B

I T yaGG

_/{?“ - /‘(P*
Phase C Phase D
N N
S BEEN \(;’y I \CP~

Figure 2: The BIO-DENIPHO process

The process in the aeration tanks is monitored by means of on-line ammonia-
nitrogen, nitrate-nitrogen and orthophosphate meters. The mixture of wastewa-
ter and activated sludge is pumped to the measuring chamber where it is
filtered through a cross-flow filter before being led to the on-line meters. As
there are 2 sets of meters, it is possible to perform measurements in both tanks
of a tank set or in one tank of two different tank sets. Intensive use has been
made of the on-line meters during the running-in period in order to, among

191



other things, optimise the duration of the nitrification and denitrification
phases.

Nitrogen removal

After 60 days of operation (9 July 1996) the ammonia concentration in the
effluent was below 1 mg/l at an SS concentration in the aeration tank of 2.5
g/1. This means that full nitrification has been established. This is in good
agreement with the results obtained in a start-up test conducted at the pilot
plant at the Damhusden WWTP where full nitrification was obtained approx.
55 days after start-up. The oxygen set point in the nitrification phases has been